

Certificate

Antibacterial Activity / HD-843770-Z

Classen Industries GmbH
An der Birkenpfehlheide 6 | 15837 Baruth-Mark | Germany

Sample CLASSEN laminate flooring

According to the report no. 21.8.3.0077 of 31 March 2021 and report no. 21.8.3.0102 of 5 May 2021 we confirm that the above mentioned item was tested at the Hohenstein Laboratories GmbH & Co. KG according to ISO 22196:2011-08 "Plastics – Measurement of antibacterial activity on plastic and other non-porous surfaces". The item shows antibacterial activity. The tests were carried out with the test strains *Staphylococcus aureus* ATCC 6538P and *Escherichia coli* ATCC 8739.

The certificate is valid until 31 May 2022.



Dr. Timo Hammer
Chief Executive Officer

